
 
King County Department of Natural Resources and Parks, Wastewater Treatment Division | 1 

 
 

 
 

 
 
 

 

Treatment Plant 
Flows and Loadings Study 

Summary Report 
 

 

 

 

 

FINAL 
 

 
 

Prepared for 

 
 

King County 
Department of Natural Resources and Parks 

Wastewater Treatment Division 
November 2019   



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 2 
 

 

Introduction 
 
To protect public health and deliver reliable clean water services, the King 
County Wastewater Treatment Division (WTD) regularly updates its 
projections of wastewater flows and loads and evaluates their impact on 
[...]
in an instant or well-defined change in capacity. Process 
performance is usually negatively impacted before the 
capacity limit is exceeded. For example, when settleability 
deteriorates, effluent concentrations would increase until 
the permit limits are exceeded.   

RELIABILITY AND REDUNDANCY  

Ecology has also established minimum reliability 
requirements to ensure satisfactory operation during an 
unanticipated event (for example, a power outage, 
equipment failure, or maintenance outage). Redundancy is 
applied to meet these minimum reliability requirements as 
well as industry best practices. Redundancy allows capacity 
to be maintained during an equipment failure or while 
maintenance is being performed by having one or more 
units in place than what are required just to meet capacity 
needs. In this way, most processes have more “installed 
capacity” than “firm capacity.” 

 

Understanding installed capacity versus 
firm capacity    
Installed capacity is the total capacity with all 
units in a treatment process in service. Firm 
capacity is total capacity with the largest unit 
out of service and unavailable. 

 
  



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 6 
 

The following step-by-step approach was used to assess the capacity needs at each of WTD’s treatment plants: 

STEP 1 
Project Flow and 
Loadings 
 

WTD updates its flow and loading projections approximately every 10 years using population 
and employment forecasts provided by the Puget Sound Regional Council (PSRC) that reflect 
the most recent U.S. Census data. WTD also evaluates and updates other key planning 
assumptions such as water use, water conservation, and service area growth rate. WTD made 
projections in 2014 as part of the 2007–2013 Regional Wastewater Services Comprehensive 
Review. The projections extend from 2010 through 2060 and rely on 2013 PSRC forecasts, 
which are based on 2010 U.S. Census data. As part of this study, in 2018, WTD made 
revisions to the 2013 PSRC forecasts to reflect the higher-than-anticipated growth that has 
occurred in the region from 2010 to 2016. These revised flow and loading projections for 
2010 through 2060 formed the basis for the capacity assessment at each treatment plant. 

STEP 2 
Review Data and 
Consult with 
Operators 

Existing performance data provided by WTD for each treatment plant were reviewed and 
additional data and testing were identified, where needed, to properly identify process 
capacities. In addition to reviewing data, plant staff were consulted to identify current and 
future operational constraints that impact capacity. Collaboration with plant staff provided 
context to the data review and helped complete the picture of the current status at each 
facility. 

STEP 3 
Perform Process 
Modeling  

With existing data, input from plant staff, and the additional data collected, biological process 
modeling of the secondary treatment process and plant-wide solids mass balances were 
performed for each treatment plant. To calibrate the process models, observed conditions at 
each plant were compared to modeled values.   

STEP 4 
Conduct Stress 
Testing and 
Sensitivity Analysis 

Where the preliminary assessment indicated that further analysis and confirmation was 
needed, stress testing was conducted to measure the actual capacity of a process. Stress 
testing involves field testing equipment or a process by incrementally increasing the flow sent 
to that equipment or process until the maximum capacity of the system is observed. By 
monitoring process performance, stress tests allow for verification or updating of actual 
operational limits.   

In addition, a sensitivity analysis was conducted to identify the impacts caused by changes in 
the assumptions used to determine capacity. There were many assumptions needed to 
conduct the capacity assessments. Although most of the assumptions were based on 
historical and recent operating data, uncertainties still exist. Therefore, the assessment for 
each plant included this analysis for the critical processes affecting overall plant capacity. 

STEP 5 
Review Results 

The results from modeling and stress testing were compiled before being reviewed in 
workshop settings with WTD staff to confirm their validity. Where the results did not 
adequately represent the observed process performance or capacity, refinements were made 
to reconcile with the observations. 

    



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 7 
 

Key Assumptions 
Numerous assumptions were made to complete the technical analysis of available capacity at WTD’s regional 
treatment plants. Each treatment plant’s technical memorandum provides details of these assumptions. The key 
assumptions that significantly impact the outcome of the analysis are as follows:  

• The timing of capacity limitations is based on projections of future flows and loads. The projections developed by 
WTD assumed a 20-year recurrence period for peak flows and loads, which evaluates the peak capacity based on a 
flow or load that is expected to occur once every 20 years. If actual flows and loads are less than these projections, 
the timing for capacity limitations would be delayed. 

• This study assumes that current regulatory requirements will remain unchanged through 2060. If more stringent 
effluent limits are required (for example, nitrogen removal), greater levels of treatment would be needed and the 
available capacity in existing processes would be reduced. WTD is currently conducting a nitrogen removal analysis 
to identify appropriate nitrogen removal alternatives for the three regional treatment plants and identify the most 
feasible alternatives based on life cycle cost and sustainability considerations. This analysis is anticipated to be 
complete in mid-2020. 

• For this study, flows and loads in Brightwater’s service area are assumed to require treatment at Brightwater. WTD 
currently has the flexibility to transfer flows to South Plant when Brightwater’s capacity is reached or process 
flexibility is desired. The actual timing for capacity limitations at Brightwater will depend on the performance of its 
treatment process and the ability to convey flows to South Plant. 

• Similarly, the South Plant capacity was evaluated assuming that all flows in Brightwater’s service area are sent to 
Brightwater so that South Plant’s capacity would not be partly used to treat those flows.   

The capacity analysis for each treatment plant was completed using the steps and key assumptions described above. 
The following sections describe the results of those analyses.   

  



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 8 
 

 

South Plant Assessment Results 
South Plant, located in Renton, treats wastewater mainly from separate sewer 
systems in communities located east and south of Lake Washington.  

Process Description  
Liquid-stream treatment processes at South Plant 
include preliminary treatment (screening and grit 
removal), primary clarification, an air activated sludge 
secondary treatment system, and disinfection using 
sodium hypochlorite. Disinfected effluent is pumped 
via the effluent transfer system (ETS) to a deep-water 
outfall in Puget Sound or treated further for recycled 
water applications.  

Solid-stream treatment processes include dissolved air 
flotation thickening (DAFT), anaerobic digestion, and 
centrifuge dewatering. Class B biosolids are generated 
and trucked off-site for beneficial-use, while biogas 
generated in the digestion process is upgraded to 
renewable natural gas and used to meet plant heating 
needs or sold off-site. 

 

 
FIGURE 2.   
South Plant Process Flow Schematic 

 

 

 

Understanding the activated sludge process   
The activated sludge process is a biological treatment process where organic materials are removed by 
microorganisms suspended in aerated tanks. Solids separation is typically achieved by settling in separate 
clarifier tanks. At South Plant, air is added to the aeration tanks (via a diffused aeration system) to provide 
oxygen to the microorganisms. 

 

 
  



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 9 
 

Historical and Projected Flows and Loads 
The project team reviewed historical flows 
and loadings to South Plant from 2014 to 
2018 and compared them with the 
projected 2010 to 2060 flows and loadings. 
In addition to domestic and commercial 
wastewater flows, South Plant also receives 
septage hauled to the plant and deicing 
wastes discharged to the sewer from SeaTac 
International Airport. The projections 
consider these additional flows and loads.  

The historical and projected flows and 
loadings are plotted in Figures 3 to 5 
(observed data shown as points; projections 
shown as solid lines). 

 

Key Takeaways:  
For the maximum month conditions, the 
observed values are lower than the 
projections. This is because the projections 
are based on storm events larger than those 
observed when the data were collected.  

  

Influent flows are projected to increase more 
slowly over time than influent loadings. As a 
result, flows are not expected to approach 
design maximum month flow until after 
2040. However, influent loadings are 
expected to approach the design maximum 
month loadings between 2025 and 2030. 

 

FIGURE 3 Historical and Projected Flows to South Plant 

 

FIGURE 4 Historical and Projected BOD Loadings to South Plant  

 

FIGURE 5 Historical and Projected TSS Loadings to South Plant 

   



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 10 
 

Capacity Assessment  

Table 1 summarizes the results of the South Plant capacity assessment, organized by plant process area. Table 1 also 
includes the estimated timing for when the capacity limits will be reached. The capacity limits in the table are 
normalized in terms of plant influent flow and BOD loadings; a more thorough discussion of process capacity is 
included in the full technical memorandum describing the analysis.  

Table 1.  South Plant Maximum Capacities by Unit Process 

Treatment Process Capacity  Approximate Year Capacity Will be Reached 
Raw sewage pumps 397 mgd a  Early 2040s 
Grit removal (aerated grit tanks) 390 mgd a Early 2040s 

Primary clarifiers 320 mgd a (process capacity, with reduced removal efficiency) 
510 mgd a (hydraulic capacity) 

Currently at capacity 
After 2050 

Secondary system 
73 mgd, 240,700 lb/d BOD b (aeration blowers) 
139 mgd, 263,200 lb/d BOD c  (secondary clarifiers)  

2033 
2037 

Effluent Transfer System (ETS) 325 mgd a 2037 
Dissolved air flotation thickeners More than 160 mgd, 310,800 lb/d BOD c After 2050 
Anaerobic digesters 133 mgd, 247,400 lb/d BOD c 2028 
Centrifuges More than 160 mgd, 310,800 lb/d BOD c After 2050 

a Capacity expressed as plant influent peak hour flow. 
b Capacity expressed as plant influent average dry weather flow and summer maximum month BOD loading.  
c Capacity expressed as plant influent maximum month flow and maximum month BOD loading. 

 

Figure 6 summarizes the results of the capacity assessment on a timeline. The capacity limits are normalized in terms 
of maximum month plant influent flow, although not all process capacities are defined by the maximum month 
condition. 

 
 

   

 

FIGURE 6 
South Plant Timeline of 
Process Capacity Constraints 

 

Key Takeaways: 
The results from both 
Table 1 and Figure 6 
show that, except for 
primary clarifier 
limitations, South Plant is 
not expected to have 
other capacity limitations 
until the late 2020s. After 
that, a number of 
treatment processes 
would be capacity limited 
between 2030 and 2040. 



Treatment Plant Flows and Loadings Study Summary Report 
 

Brown and Caldwell King County Department of Natural Resources and Parks, Wastewater Treatment Division | 11 
 

Below are summaries of South Plant capacity constraints for each phase, as shown in Figure 6. 

Near-Term Capacity Limitations BETWEEN APPROXIMATELY 2020 AND 2030 

Primary Clarifiers 
The primary clarifiers are already at capacity due to surface 
overflow rate limitations. This is not considered a hard limitation 
because the clarifiers are not hydraulically limited until much later 
(after 2050) and higher flows will pass through the clarifiers. 
However, the removal efficiency will decrease, increasing loadings 
to the downstream secondary system. Further analysis and 
testing are recommended to evaluate performance at high 
overflow rates and potential options to enhance performance.    

Digesters 
Digesters will reach their capacity limit due to organic 
loading (volatile solids) limitation within the next 10 
years. This limitation can be delayed by improving the 
digester heating system. Further analysis of specific 
heating system upgrade requirements would be needed, 
but may consist of new heat exchangers and new pumps. 
In addition, WTD’s guidance on biosolids operation 
should be re-evaluated to optimize digester capacity.    

Mid-Term Capacity Limitations BETWEEN APPROXIMATELY 2030 AND 2040 
Aeration Blowers 
South Plant has been operating with partial nitrification in the 
summer during the past few years. With partial nitrification, the 
secondary system is predicted to become limited by blower 
capacity by around 2033. Partial nitrification means that 
complete nitrogen removal is not being achieved. Because the 
plant currently does not have any nutrient limits, the partial 
nitrification operating mode is mainly used to evaluate the plant’s 
ability to nitrify. Potential options to increase the overall blower 
system capacity include adding new blowers or replacing the 
existing blowers with higher capacity blowers. The air piping 
system also needs to be evaluated for its capacity to convey 
higher air flows. Alternatively, if nutrient limits are not imposed, 
then the secondary system can be operated to minimize 
nitrification, which will delay the blower limitation. If nutrient limits 
are imposed, then significant upgrades to the secondary system 
would be required.   

Effluent Transfer System  
The ETS pumps will become capacity limited in approximately 
2037. Potential options to increase ETS pump capacity include 
replacing the peaking pumps with higher capacity pumps, 
replacing one of the duty pumps with a peaking pump, or adding 
a fifth peaking pump. ETS pipeline constraints would also need to 
be assessed at this time.    

Digesters 
With a heating system upgrade to address near-term 
limitations, the digester limitation would be delayed to 
approximately 2034. At that point, the digesters would 
be load limited. Potential options to increase the digester 
capacity include adding a new digester, converting the 
digestion system to an advanced digestion process, or 
including a pretreatment process that would allow 
operation at higher loading rates. 

Secondary System 
The secondary system will become capacity limited 
around 2037 due to limitations of solids loadings to the 
clarifiers. This limitation is highly sensitive to secondary 
sludge settleability. Currently, the secondary system 
typically operates with well-settling sludge. However, if 
the settling characteristics deteriorate due to changes in 
wastewater characteristics or operating conditions, the 
clarifiers would become capacity limited sooner. New 
secondary clarifiers would be needed to increase 
secondary system capacity. This limitation could also be 